{\ LOMBARD IN&wuy: rocssuperrocs

A KOHLER. COMPANEngine: LDW 903 Drawing: H

LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
1 6975.292 driving pulley 1
2 1213.343 seal ring 32X50X6 1
3 4670.060 copper gasket diam.12 1
4 015.005 plug 1
5 5625.008 pressure valve spring 1
6 6495.045 drive rod 1
T k=== » no more fitted 0
9 9800.061 screw M 6 X 16 3
11 7750.105 0oil pump rotors 1
12 1200.030 rubber o0il seal 1
14 1770.007 bolt M 8 X 1,25 X 30 1
15 1200.274 0oil seal diam. 8,00 1
17 732.074 screw M 8 X 20 6
18 6605.096 OIL PUMP 1
19 1200.292 O ring 1
20 &————- » see Pos. 18 0
21 4580.216 gasket 1
22 1200.266 rubber o0il seal 2
22a 1200.034 O ring 105 2
23 1400.318 dipstick (mm 101) 1
23 1400.456 dipstick (mm 83) 1
24 7500.018 washer 18
25 1760.130 bolt M 6 X 1 X 12 18
28 4670.088 copper gasket 18X24X1 2
29 9040.024 plug M 18 h = 22 2
30 7625.008 washer diam. 6,4 1
31 1760.130 bolt M 6 X 1 X 12 1
32 7265.021 oil filter connector 1
33 2175.107 0oil filter cartridge (mm 59) 1
34 «————-— » lockpin 0
36 4431.120 gasket 1
37 9485.272 scavenge oil pipe 1
40 6645.538 oil pan (1 2,5) 1
42 9330.086 dipstick guard 1
43 1400.297 dipstick on cyl.head mm 426 1
43 1400.338 dipstick on cyl.head mm 449 1
43 1400.341 dipstick on rocker arm cover mm 548 1
43 1400.342 dipstick on rocker arm cover mm 571 1
43 1400.474 dipstick on cyl.head mm 461 1
49 9865.174 screw 2
50 9330.092 dipstick guard on rocker arm cover 1
53 3527.395 spacer mm 68 for oil pan 1
53 3527.402 spacer mm 40 for oil pan 1
75 1200.034 O ring 105 2
88 2501.158 hollowstud 1
88 3500.037 hollowstud mm 68 for spacer mm 68 for oil pan 1

printed by LOMBARDINI: 23.09.2014 -

1




Additional Info - Engine: LDW 903 Drawing: H

LUBRICATING SYSTEM
Pos. Old part Serv.Lett. Notes S.No/Date
H 1 7090.01;T33003§4Tl 4}3380282
'H 2 1213.302|330039 (- 3380282 |
Aﬁfifgf‘?7édf6é§%§36615 - 3159973 |
7750.081#}30039 - 3380282
'H 15 1200.225!330047 - 3418160 |
Aﬁfi§4746665767§T§366154T56§T’§?Z¥§?€—§iiiiiéii§l§6"f‘* 777777 ‘W@iﬁ@bi?ﬁ
6605.078 ' 330039 'Pos. 3-4-5-6-9-11-18-19-20 - 3380282
6605.082L§2007§4i?os. 3-4-5-6-9-11-18-19-20 - 4J§O40126
'H 19  1200.215,320073 - 4040126 |

H 22 1200.034]| 320088 |- 4269885 |

H 23 1400.289, 320088 |- 4269885 |
H 23 1400.2621 320088 |- 4271228

H 28  4670.060] 330028 |- 3244764
1200.267! 320072 |- 3948445
457254745626?51§T§266324TlAggiﬁgEyﬁgisﬁééigiféiib 77777777 413§Z§44§7
8965.003' 330028 - 3244764
9040.011L§2oo7g4l; 4J§948445
| H 34 8430.085, 330039 - fitted until shown engine s.no 3380410 |
H 37 9485.125] 320118 |- substitution 4759519 |
| H 40  6645.518|320072 |- old type special HAKO 3948445 |
6645.231| 320072 |- 3948445

H 42 9330.075| 320088 |- 4269885

H 43 1400.187! 320088 I- 4269885 |

H 43 1400.275]| 320088 |- 4269885 |

| H 43  1400.202 320088 - 4269885 |
|'H 43 1400.272|320088 |- 4269885 |
|'H 43 1400.253,320088 (- 4269885 |
4ﬁ75647455567677%§266é8 - 4269885 |
‘w88 320119 |- 14212360 |
'mss 1320119 - 4212360 |

- Tt T

printed by LOMBARDINI: 23.09.2014 - 2



Y107°60°€T [INIQIVIINOT £q payutid

S00443dns
0 81l 96 €V s004d

H :Sumeiq €06 MA'T :duidug



